
82755

Original Instructions
Version 3 – October 2024

85L CONTRACTORS
WHEELBARROW

Read this manual in full before using this product and retain it for future use. Always use the latest version of the 
manual. Please visit drapertools.com/manuals for the latest version.

1. Specification

Stock No.:	 82755
Part No.:	 BWB
Capacity:	 85L
Max static load:	 160kg
Dimensions (assembled):	 L 1,355 x W 620 x H 585mm
Net weight:	 11.6kg approx.



2. Identification

– 2 –

EN
2.1 Overview

2.2 What’s in the box?

(A)	 1 x Tray
(B)	 2 x Handle
	 B1 – Left bracket
	 B2 – Right bracket
(C)	 2 x Support brackets
(D)	 1 x Wheel frame
(E)	 1 x Axle
	 E1 – 1 x Axle bar
	 E2 – 2 x Axle caps

(F)	 1 x Crossbar
(G)	 1 x Wheel
(H)	 4 x M8 x 45mm bolts , M8 locking nuts 

and M8 washers
(I)	 4 x M8 x 20mm countersunk bolts, M8 

locking nuts and M8 washers 
(J)	 4 x M8 x 15mm countersunk bolts, M8 

locking nuts and M8 washers

(E2)
(E1)

(B2)

(E2)

(B1)

(A)

(D)

x 1

x 1

x 4 x 4 x 4

x 1

x 2x 1x 1

(H)

(G)

(B)

(E)

(I)

(C)

(F)

(J)

(A)

(C)

(D)
(F)

(E)

(B)



– 3 –

EN3. Assembly

(B1)

(H)

(H)

(D)

(J)
(J)

(G)

(C)

(H)

(E2)

(E1)

(E2)(F)

(B2)

(A)

(C)

(I)

(J)

Important
• 	It is recommended that two persons assist with 

assembly
• 	Secure all bolts very loosely until all parts are 

assembled, then fully tighten all fixings

2.	 Place the crossbar (F) onto handle bracket tabs and 
secure the outer holes using 2 X M8 x 15mm bolts, 
washers and locking nuts (J).  Ensure the holes in the 
cross bar are correctly aligned with the bracket tabs 
before fitting the tray and tightening the nuts.

3.	 Fit the tray (A) to the frame using 4 x M8 x 20mm 
bolts, washers and locking nuts (I). Attach the top of 
the support brackets (C )  to the front of the tray 
using  2 x M8 x 15mm bolts, washers and nuts (J).  

1.	 Place wheel frame (D) onto handle brackets (B1 & B2) 
and secure with 2 X M8 x 45mm bolts, washers and 
locking nuts (H).  

Fig. 1

Fig. 3

Fig. 2 Fig. 4

4.	 Attach the wheel to the axle bar (E1) and axle caps 
(E2). Then position the axle caps to the underside of 
the frame and the end of the support brackets to the 
top. Secure together using 2 X M8 x 45mm bolts, 
washers and locking nuts (H).  Assemble axle – arrows 
showing wheel (G) and axle caps (E2) onto either end 
of the axle bar (E1) – use existing drawing from wheel 
frame, remove frame and move wheel to between axle 
bar and far axle cap]



© Published by Draper Tools Limited© Published by Draper Tools Limited

Delta International
Delta International BV
Oude Graaf 8
6002 NL
Weert
Netherlands

Contact Details

Draper Tools 
Draper Tools Limited
Hursley Road
Chandler’s Ford
Eastleigh
Hampshire
SO53 1YF
UK

Website: drapertools.com
Email: sales@drapertools.com

Product Helpline: +44 (0) 23 8049 4344
Telephone Sales Desk: +44 (0) 23 8049 4333
General Enquiries: +44 (0) 23 8026 6355
General Fax: +44 (0) 23 8026 0784

Please contact the Draper Tools Product Helpline for repair and servicing enquiries.


